PHOSPHATE REMOVAL BY ACTIVATED SLUDGE

Amenability Studies at
Indianapolis, Indiana

by
L. H. Myers, J. A. Horn, L. D. Lively,

J. L. Witherow, and C. P. Priesing*

*The authors are, respectively, Research Chemist, Research Sanitary
Engineer, Research Chemist, Research Sanitary Engineer, and Acting

Chief, Treatment and Control Research Program, Robert S. Kerr Water
Research Center, Federal Water Pollution Control Administration,

U. S. Department of the Interior, Ada, Oklahoma.



TABLE OF CONTENTS

Item

ABSTRACT . . . ¢ v v ¢ v v ¢ o o o o o o o « «
INTRODUCTION . . . . o v v o v o o o & o« o« o« o o
RESULTS AND DISCUSSIONS ., . . . . .

Plant Characteristics . . .

Plant Monitoring . . . . . . . . . . .
[...]
Aeration of the mixed liquor was initiated at 11:00 a.m. and continued
for 6 hours.

The analytical results for the acclimation and control jugs are
shown in Table 12. The acclimated jugs removed 78 percent of the
phosphate during both 6-hour aeration periods, whereas the control
jugs removed 23 and 31 percent.

The results from these experiments offer evidence that Indianapolis
sludge can be acclimated to high levels of soluble orthophosphate
removal,

Table 12
Acclimation-Control Comparison

June 15-16, 1967
0-PO, as P (mg/1)

6/15/67 6/16/67
Aeration Acclimated Control Acclimated Control
Time (Hrs) Jug Jug* Jug Jug**
0 6.9 6.5 4.9 5.5
1 6.1 5.5 4.5 4.4
2 3.7 4.5 4.0 4.1
3 3.2 4.4 3.3 3.8
4 2.3 4.2 2.4 3.6
5 1.4 4.8 1.3 3.7
6 1.5 5.0 1.1 3.8
% Removal 78 23 78 31
MLSS (mg/1l) 3,230 2,765 3,810 3,120

* Components: Jug No. 2, Table 6, Note: Aeration rate = 17.5 liters
**Components: Jug No. 6, Table 8. per minute.



34

Sewage Characterization

A related purpose of the amenability analytical program was to
characterize samples from the various unit processes of activated
sludge plants with regard to selected chemical parameters. Additional
samples from an aeration jug study were included in the characteriza-
tion scheme. Such samples were taken from a jug study whose constituents
and operation resulted in maximum phosphate removal. Primarily, the
intention was to search for trends or correlatable functions within or
between various chemical parameters which would be useful in defining
the phosphate removal process. Frequently, phosphate removal realized
from jug aeration was higher than that occurring in the aeration tanks.
During such instances, the probability of identifying the significant
differences in chemical composition was enhanced.

The samples were analyzed with and without solids to differentiate
between the quantity of each chemical parameter associated with the
solids from those associated with the liquid. Separation was accom-
plished by first decanting, then subjecting the resulting supernatant
to further solids removal using a Sharples Ultra Centrifuge.*

The significance of the results will not be discussed in this report
since the basic purpose was for comparison with similar data from
other studies. The data are presented and compared under separate

5
cover.

Microbiological Studies

This study was divided into two sections. The first section was
total plate counts of the various unit processes and aeration jug
samples. The second section included the selection of predominant
colonies, transfer of these colonies to agar slants, and shipment
to the Ada laboratory for identification.

There is no apparent correlation between plate counts, phosphate
removal capabilities, and total or volatile suspended solids content
of the mixed liquor. If such a relationship does exist, it was not
detected by the methods employed.

S
A separate report presents the data and discusses the microbiological
studies conducted during the amenability investigations.

*See page 43,



35

SUMMARY

Studies conducted on the activated sludge facilities at the Southwest
Sewage Treatment Plant, Indianapolis, Indiana, from June 12 to 21,
1967, indicate orthophosphate removal averaging 20 percent through
the aeration tank, but only 10 percent from primary to final effluent.

The diurnal variation of BOD concentration in the raw sewage entering
the plant is typical; however, arrival of peak concentrations are
delayed until the early afternoon period due to the 2-hour flow time
from the main plant to the Southwest Plant.

The aeration tanks are four-pass with a length to width ratio of

25:1, Dye tracer studies conducted during conventional flow-through
conditions show that the tank effluert has a dispersion index (tgo/tlo)
of 2,25 and a modal detention time equal to 78 percent of the displace-
ment time. All of the mixed liquor flow receives more than two hours
of aeration, and only 3 percent of the flow receives less than 3

hours' aeration,

Dye tracer studies conducted during step-feeding conditions (equal
splitting of primary effluent between quarter and half points) show
that the detention time is reduced compared to conventional flow-
through operation. Eight percent of the mixed liquor flow receives
less than 2 hours of aeration and 34 percent less than 3 hours.

Dye tracer studies of the circular final clarifiers indicate that the
overflow has a modal detention time of 1 hour, and half of the return
sludge flow consists of short-circuited mixed liquor.

The plant MLSS concentration ranged from 1,625 to 2,343 mg/l, and the
return sludge ranged from 2,710 to 4,600 mg/l of TSS. The return
sludge is typically 55 percent of the primary effluent. The primary
effluent flow is usually controlled from the main plant at between

25 and 28 mgd. The diurnal flow variation does not normally exceed
10 percent of the average daily inflow. About 500,000 gallon per
day of activated sludge is wasted,

The amount of air supplied ranges from 1.7 to 2.7 cubic feet per gallon
of waste treated, which resulted in a dissolved oxygen concentration

of 2.5 to 4 mg/l in the aeration tank effluent. The dissolved oxygen
in the final clarifiers averaged 0.5 to 0.9 mg/l. Sludge blanket
depths in the final clarifiers varied from 12 inches at the side wall
to a range of 2 to 4 feet at the center. Blanket depth cannot be
reduced with the present sludge scraper performance.



36

Plant monitoring during the study period shows that phosphate
concentrations (mg/1-P) in the waste streams were as follows:

Source Ortho Total Avg. Ortho/Total
Min. Max. Min. Max.

Raw 4.8 5.5 9.3 10.9 0.51

PE 4.3 7.4 4.6 8.1 0.83

FE 4.4 7.0 2.7 10.0 0.92

RS 3.0 9.1 58.0 147.5 0.06

Daily orthophosphate and BOD loadings in the aeration tanks ranged
from 2.3 to 4.0 pounds phosphorus per day per 100 pounds MLSS and
from 9 to 16 pounds BOD per day per 100 pounds MLSS, respectively.

Pilot studies were conducted in aerated jugs to determine the
effect on orthophosphate removal caused by (1) variation in MLSS,
BOD, orthophosphate, and hardness concentration, (2) addition of
ferrous iron and trivalent aluminum, and (3) sludge acclimation.

The MLSS concentration and phosphate removal were not highly
correlated as the MLSS was increased from 453 to 4,760 mg/l; the
removal varied from 47 to 54 percent. Excluding this MLSS study,
the mixed liquor in the jugs was synthesized from 2,600 to 3,100
mg/l suspended solids. As the substrate BOD was increased from

50 to 250 percent of the normal primary effluent, the removal
increased from 29 to 58 percent. Variation in orthophosphate
loading from 50 to 200 percent of the primary effluent concentration
did not significantly effect phosphate removal. Removal increased

from 25 to 33 percent as hardness concentration was increased from
200 to 500 mg/l.

Addition of 25 mg/l iron or aluminum to primary effluent resulted
in 79 percent removal with iron and 95 percent with aluminum.

After acclimating for a period of 16 to 40 hours, the return sludge
removed 78 percent of the orthophosphate in the acclimated jugs
whereas 23 and 31 percent were removed in the control jugs.



37

CONCLUSIONS

Plant Studies

1. Limited plant studies indicate that the activated sludge
facilities at the Southwest Indianapolis Sewage Treatment Plant are
not removing high levels of orthophosphate.

2. The BOD and orthophosphate concentrations in the primary
effluent are about 50 to 60 percent %nd 60 to 70 percent, respectively,
of that prevalent in the San Antonio” wastes.

3. When step feeding is not being practiced, the aeration
tanks exhibit less longitudinal mixing and better plug-flow
characteristics than those of the San Antonio Rilling Plant.

4. Sufficient aeration time is provided for high orthophosphate
removal in both the conventionally-fed and step-fed tanks.

5. The concentrations of the dissolved oxygen present in the
aeration tanks are sufficient to allow phosphate removal,

6. Conditions found in the final clarifiers indicate an
environment which would be conducive to high levels of phosphate
release due to low dissolved oxygen levels and excessive sludge
detention time., The plant cannot be operated for optimum phosphate
removal until rapid sludge removal is provided.

Jug Studies

1. Orthophosphate removal does not vary significantly nor
correlate with variation in MLSS concentration.

2. At constant MLSS concentration, orthophosphate removal
increases as the substrate BOD concentration increases.

3. At constant MLSS and BOD concentrations, percent ortho-
phosphate removal does not change significantly with variation
in initial orthophosphate concentration.

4. At constant MLSS, BOD,and orthophosphate concentrations,
orthophosphate removal increases as the hardness increases.

5. Ferrous iron and aluminum salts are effective removal
agents of soluble orthophosphate. Aluminum was more effective
than iron.



38

6. Bacterial plate count does not correlate with soluble
orthophosphate removal.

7. The waste and sludge are amenable to phosphate removal.
After a period of acclimation, the sludge is capable of removing
2.5 to 3 times as much orthophosphate as the unacclimated sludge.



39
RECOMMENDATIONS

1. It is recommended that the Southwest Plant be considered
as a site for demonstrating phosphate removal by activated sludge.
Although amenability of the sludge to high levels of phosphate
removal was conclusive only after acclimation, the following
advantages justify the above recommendation: (1) presence of a
controlled plant inflow exhibiting only minimum diurnal flow
variation; (2) use of a relatively new and reliable physical plant;
(3) flexibility of plant operation; (4) minimum aeration tank short
circuiting; (5) absence of return flows since primary and waste
activated sludges are lagooned; and (6) interest in nutrient
removal exhibited by plant personnel.

2. The following changes may be necessary to optimize
operating parameters considered essential to obtain high levels
of soluble phosphate removal:

a. Increase the primary effluent BOD concentration by
removing one or two of the primary clarifiers from service and/or

b. Waste a larger quantity of return sludge to increase
the unit BOD loading (1b./day/1b. MLSS) and decrease the sludge age.

¢c. Maintain a readily-settleable mixed liquor and returning
the sludge rapidly to minimize sludge detention in the final clarifiers.
This may require replacement or modification of the sludge removal
mechanism.

d. Adjust aeration rates to maintain a residual dissolved
oxygen concentration in the final clarifiers sufficient to minimize
release of phosphate into the effluent.



40

APPENDIXES

Appendix I
Analytical Procedures

by
B. L. DePrater

Sample Preparation

Samples collected for analyses in the field were processed as
outlined in the respective analytical test procedures.

Samples returned to the Robert S. Kerr Water Research Center are
referred to as whole, centrate, whole fixed, and centrate fixed.

The following table lists the treatment each type received prior
to shipment to Ada. ’

Sample Treatment
1. Wwhole Shipped as is with no treatment.
2. Whole Fixed Shipped as is plus 1 ml conc. sulfuric

acid per liter of sample.

3. Centrate The sample was passed through a
Sharples* motor driven laboratory
model continuous centrifuge, equipped
with a clarifier bowl driven at 23,000
rpm. The sample was delivered to the
centrifuge by a peristaltic pump at a
feed rate of 150 ml/min. The bowl
was cleaned and rinsed with distilled
water after each sample.

4. Centrate Fixed The centrate sample plus 1 ml/1l conc.
sulfuric acid.

All samples were shipped in either 250 ml plastic bottles or 1,000
ml cubetainers.¥¥*

*See page 43.

**%%%§EF Corporation, 1600 Roland Heights Avenue, Baltimore, Maryland



41

Chemical Tests

1. Orthophosphate

In the field, initial samples for orthophosphate were
filtered immediately using Schleicher and Schuell* No. 588 paper.
Subsequent analysis by the stannous chloride procedure in Standard
Methods included the use of a B&L Spectronic 20* at 690 mu.

A continuous automatic sampling device, built specifically
to support jug-study phosphate analyses, supplied whole samples to
a Technicon AutoAnalyzer platformed according to the method by
Gales and Julian. The manifold and reagents were modified, however,
to more closely approximate Standard Methods. The arrangement, in
order of sequence, was as follows:

a. A six-port peristaltic pump circulating jug mixed liquor
continuously.

b. An open-shut solenoid valve system selectively sampling
the flow from a T-connection in each circulating jug line.

c. A stepping relay alternately activating one of six jug
sample solenoids or the solenoid to a distilled wash water supply.

d. A master timer regulating the stepping relay at two-
minute intervals.

e. A Technicon* proportioning pump providing the flow of
samples and distilled water to a Technicon continuous filter., This
pump also diluted filtered samples with distilled water in the ratio
of 1:40, respectively,

Whole plant samples were run on the Technicon AutoAnalyzer
using a Technicon Sampler II and a continuous filter with samples
reaching the filter within thirty minutes. No significant ortho-
phosphate bleedback occurred in unfiltered samples during this
period.

2. Total Phosphate

Analyses were conducted on fixed whole samples at the Ada
laboratory within 15 days of sample collection. 1Initially whole

*See page 43,



42

samples were blended for three to five minutes in a Waring Blendor*
and then analyzed by the persulfate procedure of Gales and Julian.’
The procedure was modified to more closely approximate the Standard
Methodsl7procedure for orthophosphate in that the samples were
neutralized after digestion. Also the manifold design and reagents
for the AutoAralyzer were adjusted to deliver approximately the
amount of reagents per sample outlined by Standard Methods.

3. Total Carbon and Total Nonvolatile Organic Carbon

Whole samgles were run in the field using the methods of
Van Hall, et al.® A Beckman Carbonaceous Analyzer®* was used.
Preliminary homogenization with a Waring Blendor provided represen-
tative syringe sampling of whole samples. As the whole acidified
sample was further purged with nitrogen gas for five minutes,
results were reported as total nonvolatile organic carbon. Acetic
acid standards were used for instrument calibration.

4. Total Oxygen Demand

10
Whole samples were run by the method of Stenger, et al.,

using the instrument and techniques described therein. Preliminary
homogenization with a Waring Blendor was practiced. Sodium acetate
standards were used.

5. Total Hardness

In the field, hardneﬁs was determined by EDTA titrimetry
according to Standard Methods  (Method B, pages 147-152).

Physical Tests

1. Solids

Tests for total suspended and total volatile suspended
solids were conducted according to Standard Methods (Methods C & D,
pages 424-425). Reeve Angel* 2.4 cm. glass fiber filters, Grade
934AH, were used in lieu of asbestos mats. Gooch crucibles were
fired at 600°C, cooled, the mats placed in the crucibles and dried
at 103°C for at least 1 hour before initial weighing. At intervals,
crucibles with filters were subjected to 600°C furnace temperatures
to check for weight loss due to the filter. Total and total volatile
solids were determined according to Standard Methods" (Methods A & B,
pages 423-424),

*See page 43.



43

2. Dissolved Oxygen

Measurements were made in situ with a YSI Model 51 Oxygen
Meter* equipped with a Model 5103 oxygen/temperature probe. The
meter was calibrated against the Azide Modification of the Winkler
Method described in Standard Methods™ (Method A, pages 406-410).
The meter was also calibrated against saturated air at the temperature
of the test medium.

3. Hydrogen Ion Concentration

All pH measurements were made using a line current Beckman
Zeromatic IT* equipped with glass and calomel electrodes. Measure-~
ments were made on whole-untreated samples.